fbd= zC H IR FE i 22 i A

L BLFEALE

MACHINE FRAME & MISCELLANEOUS COVER COMPONENTS

1. #7835 MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

2. bl /P2l A

MAIN SHAFT & THREAD-UP LEVER COMPONENTS

1 ! 2 3 ' 4 ! 5

34FFF/ 5 T #iEB14F NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS

J¥5 S 4 B Hok: #E

Ref.No. new part No. Part name Name of parts Qty Note
1 280001001 THIAR Face plate 1
2 280001002 THI A 3R Face plate agsket 1
3 S073184404 1577 i b g 4 T Screw 1/8x44 L=4 1
4 280001004 T 8 197 il Arm oil shifld 1
5 991001005 PREEAT A FLIE Rubber plug 4
6 991001006 EFAT A R L FE Rubber plug 1
7 991001007 R AR Thread guide rod 1
8 S074762809 J ARG Screw 3/16x28 L=9 11
9 280001009 & AR Side plate 1
10 |280001010 5 R A Gasker 1
11 280001011 THIARE 75 Ak it Face plate 1
12 991001012 AR N Safety lable 1
13 280001013 Ml Machine cover 1
14 |991001014 PERL T Bl g Rubber plug 1
15 S184782818 50 28 B ASy 5 % ] R 4 T Screw 3/16x28 L=18 1
16 991001016 {3 8% PR A 2 Reverse feed lever stopper 1
17 |991001017 R %l B FL 2 Rubber plug 1
18 991001018 Skt k= Magnet cord rubber 1
19 991001019 NI AR AL Thread tension asm 1
19-1 |991001019-1 NI LR WRET Small clip line screw 1
19-2 |991001019-2 7N e S ik S b Thread tension guide 1
19-3 [|991001019-3 N2 LR B Thread tension disk 2
19-4 [991001019-4 7N e 2 Thread tension spring 1
19-5 |991001019-5 N e L ) Thread tension nut 1
20 S094762806 JIN e £ A S SRR AT Screw 3/16x28 L=6 1
21 991001021 PRk e Thread take-up lever cover 1
22 |S094762806 PLk 7 4 B AT Screw 3/16x28 L=6 1
23 (991001023 Ao 24 Arm thread guide right 1
24 S074374006 A Rk T Screw 11/64x40 L=6 1
25 280001025 e 2k g 2H At Thread tension asm 1
26 S145952807 P Sa LAl Screw 15/64x28 L=7 1
27 280001027 FAERET Tension releasing 1
991001028 BB CHPELAHEZF ) Throat plate 1
sy |091001028H Eb (2R3 HESF) Throat plate 1
991001028D AR (R EHEE/BHESF ) Throat plate 1
0303D EB B2.6(KHEAR/3HEEF ) Throat plate 1
30 [S044374006 Bl R AgT Screw 11/64x40 L=6 2
31 991001031 asts %S| Arm thread guide left 1
32 [S073574006 Je A RET Screw 9/64x40 L=6 1
33 991001033 T AR 1T FL2E Rubber plug 2
34 S094762818 THIA IR ET Screw 3/16x28 L=18 3
35 991001035 HEM LB AT Slide plate asm 1
35-1 |991001035-1 HEAR Slide plate 1
35-2 [991001035-2 HERR Bed slide spring 1
35-3 [S082385602 AR ST Screw 3/32x56 L=2.2 2
36 [280001036 JERMR S AE Bed slide spring 4
37 991001037 il s Ruler stopper 1
38 S044374006 Gl 2shg 4T Screw 11/64x40 L=6 2
39 991001039 T RN AT Pole 2
40 280001040 I fig Modle plate 1
41 991001041 LREE AR Winder assembly 1
41-1 |991001041-1 46 E4 Ring E4 2
41-2 |991001041-2 Lok il Ak i Bobbin base 1
41-3  ]991001041-3 LeLk il Spool 1
41-4 1991001041-4 OZUEE P9 O ring 1
41-5 [991001041-5 VB S6 Flat washer 1
41-6  |991001041-6 LeLk it Winding wheel 1
41-7 [991001041-7 RETMS XS5 Screw M5x5 2
41-8 ]991001041-8 B e g 29 Rubber washer 1
41-9 991001041-9 R0 Y B A A Shuttle cam asm. 1
41-9-1 [991001041-9-1 RN JE TS Shuttle cam 1
41-9-2 1991001041-9-2 IRETMSXS Screw M5x5 1
41-9-3 |991001041-9-3 Y | Shuttle clamp shaft 1
41-11 [991001041-11 B S6 Flat washer 2
41-12 |991001041-12 F2 0 A Shuttle arm handle 1
41-13 [991001041-13 BRETM4X12 Screw 1
41-14 [991001041-14 s Je Bobbin clip 1
41-15 [991001041-15 IRETSM4.76 Screw 2
41-16 |991001041-16 0 JRE Bobbin base 1
41-17 [991001041-17 LELEATAT Winding lever 1
41-18 |991001041-18 [ Spring 1
41-19 [991001041-19 Gl Spring 1
41-20 [991001041-20 OZU £} S5 O type sealing ring 1
42 |M080500810 LELRARIRET Bobbin screw 3
43 991001043 ERIE2-pa) Knife 1
44 |S073574006 fRIES YAl Sa) Knife screw 2
45 991001045 LrekJe kAU Thread tension asm. 1
45-1 991001045-1 SJe £k W2 R} Tension nut 1
45-2  |991001045-2 Je LB AT Tension post 1
45-3 1991001045-3 e £k g Tension spring 1
45-4 1991001045-4 e £k B Thread tension disk presser 2
45-5 1991001045-5 BURS7 4 Thread tension guide 1
45-6 |991001045-6 JeLRIZRE CFD Tension nut 1
46 280001046 AL 5 Motor cover 1
47 S077932418 HEL B L B 5 1 ] 4T Screw 3
48 3801202101 RS XT FF LA Reverse seam lamp switch assembly 1
49 28001049 Kekn) Presser bar thread guide 1
50 991001050 1RG5 )T FF B Switch support for reverse seam 1
51 M090300505 (R K] T S 40z 4T Screw 2
52 S094762406 (R4 KT TF <[] a2 MRET Screw 1
53 [S074374008 =R A IRET Screw 1
54 991001054 v 2R A 2H A4 Oil plate assembly 1
55 S093574016 2R AR [ s 4T Screw 2
56 991001056 LELk AR Y Bobbin Washer 1
57 991001057 |55 yHTAR 3 Grease plate gasket 1
58 280001058 WSk CR%D Return pipe joint (lower shaft) 1
59 280001059 B Rk CRED Inlet pipe joint (lower shaft) 1
60  [280001060 JH R T T IR AT O BY B O-Ring 1
61 |280001061 I AT Screw 1
62 |S15357406 el Ay AT Screw 1
63 [280001063 THIAR H 2R A5 2 RIS IE 1
64 991001058 B e R 3 3

2. Fa/BkERER {4 MAIN SHAFT& THREAD-UP LEVER COMPONENTS

5 WS 4 & &

Ref.No. | new part No. Part name Name of parts Qty Note
1 [S125952510 PR EAT A IEAT Screw 15/64x28 L=10.5 1
2 991002002 Pk E Y thread take-up crank shaft 1
31991002003 AT T PR s Roller felt 1
991002004 PRk G FF 4144 thread take-up lever asm 1
4 991002004H WIEF A JEED thread take-up lever asm 1
991002004D BREEAT AL CRRRIERD thread take-up lever asm 1
5 991002005 PR AR il Needle bearing 2
6 (991002006 PRk i Needle bar crank 1
991002007H PR (REA) Needle bar crank 1
7 991002007 EFFEFF Needle bar crank rod 1
8 1991002008 PRk i 7 e g4 Left screw 9/64x40 L=4.8 1
9 991002009 A AN 4 A Counter weight 1
991102009H EHAT IR ALAE(99 1 1AL ) Counter weight 1
9-1 [S127142816 AT 7 2% [ AT Screw 9/32x28 L=16 1
92 [S126354006 PR A E (7 SR ET Screw 1/4x40 L=6 2
9-3 1991002009-3 SE A I 22 O Rubber ring 1
9-4  [S077142815 BEAT v o 7 54T Screw 9/32x28 L=15.5 1
9-5 1991002009-5 A AR Counter weight 1
10 1991002010 ROV LA Feed drive eccentric cam asm. 1
10-1 |S07635401 SERMR LR IR ET Screw 1/4x40 L=11 2
10-2 1991002010-2 LR L Feed drive eccentric cam 1
11 S093574006 JERH O RS SRS Screw 9/64x40 L=6 2
12 1991002012 FHEE Mainshaft back sleeve 1
131991002013 S EESSHER) Oil seal of mainshaft back sleeve 1
14 1991002014 WA IEF Y Snap ring 1
15 1991002015 siEE Thrust collar asm 1
16 |S126354006 Bl AT Screw 1/4x40 L=6 2
17 1991002017 i Main shaft front bushing asm. 1
18 1991002018 Bstii L LIRS Bushing intermediate 1
19 991002019 PREAT G Rubber 1
20 1991002020 P St Thread take-up crank shaft felt 1
21 [S125952810 FHABET Screw 15/64x28 L=10 2
22 (280002022 2 Hand wheel 1
23 (991002023 - Main shaft 1
24 1991002024 Tl Oil amount adjusting pin 1
25 991002025 AR O Rubber ring 1
26 (991002026 SRS 25 4 Thrust collar 1
27  [S145952808 st eksiEsy e ta) Screw 1
28 1991002028 AR (A) Connect block A 1
29 [M140601006 |4 aeigsT Screw M6x6 3
30 (991002030 A 2%(B) Connect block B 1
31 |M140601006 I 2% (B) [ 2 B2 4T Screw 3
0 991002032 HORK LA A Motor asm. 1
991002032D B Motor asm. 1
33 [M180500816 FL 3 IRETMS5X25 Screw 4
341991002034 H L2 S T B Washer 4

5. AR AT

FEED MECHANISM COMPONENTS

3. BHAT/ B dih/ R iR AR

NEEDLE BAR, UPRIGHT SHAFT & HOOK DRIVING SHAFT COMPONENTS

5 B B Hit ek
Ref.No. new part No. Part name Name of parts Qty Note
1 [991003001 EAF R fLZE Cap 1
2 1991003002 AT & Needle bar bushing upper 1
;  [091003003 EHAF Needle bar 1
991003003H LR (=2 ) Needle bar 1
4 280003004 BT R AT B Slide block 1
5 991003004 E AR Needle rod holder asm. 1
6 [S073574007 E AT IERAT R AT Screw 9/64x40 L=7.5 1
7 991003007 HAT N ELH Needle bar thread guide 1
8 991003008 HAF FE Needle bar bushing lower 1
9 991003010 At £ 20 Needle bar thread guide 1
10 [S083184405 HUEHRET Screw 1/8x44 1L=4.8 1
1 991003011 HLET Needle DBx1 #14 1
991003011H HlLEF DPxS #21 Needle DPx5 #21 1
12 1991003012 EOVsEeiekad Gear pinion asm. 1
12-1 991003014 AU Gear asm. 1
122 |S126354008 DU FEIRET Screw 1/4x40 L=8 2
12-3 1991003016 e dl A kA Pinion asm. 1
12-4 |S126354008 DU IRET Screw 1/4x40 L=8 2
12-5 |S126354008 DU IRET Screw 1/4x40 L=8 2
12-6 1991003019 IR S Gear asm. 1
12-7 1991003021 R Pinion asm. 1
12-8 |S126354008 DU FCURET Screw 1/4x40 L=8 2
13 |S144762807 WL dly [ U | W4T Screw 3/16x28 L=7 1
14 1991003017 R Upright shaft bushing,lower 1
15 [991003014 gty Upright shaft 1
16 1991003017 VRl TR Bl Upright shaft bushing,lower 1
17 1991003028 N PR LT Qil seal screw 1
18 (991003027 Al Oil wick 1
19  |280003019 RS Lower shaft front metal 1
20 1991003022 g Lower shaft 1
21 991006047 N RES Lower axle sleeve 1
22 280003022 Ry S g Oil Seal 1
23 991003020 Ny pE Thrust collar asm. 1
24 |S074374005 Tl T Screw 11/64x40 L=5 2
25 991003018 RS Bushing rear 1
26 [S154762813 Rl Sl A 2] Screw 3/16x28 L=13 1
27 991003030 R Bobbin case 1
28 991003029 was Bobbin 1
29 1991003015 TERR Hook asm. 1
30 1991003023 HERR i1’z Bobbin case holder 1
31 |s084374010 WM 5 /2] VAT Screw SM11/64x40 L=9.5 |
32 1930002021 IS D oil seal 1
33 1030305068 RS ESIG/=D) oil seal 1
4. AT AT
HAND LIFTER COMPONENTS
4.JEFFE 4 HAND LIFTER COMPONENTS
= Bl EZS Ay K SER
Ref.No. new part No. Part name Name of parts Qty Note
1 [991004001 FE 4R T Hand lifter 1
2 |s073574008 IR T AT Screw 9/64x40 L=10 1
3 [991004003 JE R T ho% Rubber ring 1
4 991004004 JE IR T Py 48 At hand lifter cam asm 1
5 991004029 i Presser adjurting spring 1
991004029H PR (ERD Presser adjurting spring H 1
6 [280004006 A5 48 Presser bar guide bracket 1
7 991004005 JEAT RN Presser bar bushing lower 1
8 (991004031 JEFF Presser bar 1
9 [s073574008 S BRAT Screw 9/64x40 L=8 1
991004009 T AL Presser foot asm 1
10 [991004009H JE RO ) Presser foot asm 1
991004009D JE IR AE Rz ) Presser foot asm 1
11 (991004033 PR AT Presser guide bar 1
12 991004027 Y R Presser adjurting screw nut 1
991004027H VI IERREE (R Presser adjurting screw nut H 1
13 991004028 T BT Presser spring regulator 1
991004028H IR ARET Presser spring regulator H 1
14 (991004008 4 E-ring 5 7
15 991004022 FA LR TR A A 35 Tension release return spring 1
16 1991004026 Fa 2k TR SR Tension release shaft 1
17 280004017 AL TR Thread tension relerse wire 1
18 1991004007 AT FRR LS Link shaft 2
19 [280004019 HIAT A2 44 Knee lifting cross rod asm 1
19-1 [280004019-1 6 ST AT AT Hand lifter link 1
19-2  1991004032-2 JE T i Lifting lever 1
19-3  |991004032-3 Esp Ay EDA IR Knee lifting cross rod 1
19-4  |280004019-4 P Washer 2
20 991004010 ¥ e AT IR Hinge screw 1
21 [991004011 JEAT RSl I8 ET Hinge screw 1
2 991004013 6 5 AT AT Lifting lever link 1
991004013-H FBIEMEFAT JEED Lifting lever link(Thick material) 1
23 280004023 R BT Knee lifter connecting rod 1

56-2
56-3
56-4
56-5
57

59
60
61

991005056-2
S126354009
S126354010
280005056-5
991005057
S126354006
991005059
991005060
280005061

HhompE
il

B RHR T8
B RHR T A R T
BIRREHRF

A R
AP R R AT
BB 3 A Y
(B RRAEIIE S
AL R E

Feed reverse shaft

Screw 1/4x40 L=8.5

Screw 1/4x40 L=10
Reverse fird control lever
Thrust collar

Screw 1/4x40 L=6
Adjusting link fulcrum shaft
Axle Sleeve

Axle Sleeve

5.258554F FEED MECHANISM COMPONENTS
A= BrES ER S Boek | &E
Ref.No. | new part No. Part name Name of parts Oty Note
1 991005001 {838 RLEAT Feed adjust rod 1
991005001D |5l RHEFF (KER ) Feed adjust rod(big hook) 1
2 991005002 Feed regulator pin 1
3 S043574006 326 B EAT R R AT screw 2
3+ |MO090500806 |3 g it 5 By e [F 4T screw 2
4 991005004 B SR RVE Feed regulator 1
991005004D TR B ORETIE ) Feed regulator (Big needle distance) 1
5 991005005 B SR R E R Feed regulator bushing 1
6 991005006 PR Rl Feed regulator shaft 1
7 991005007 B BE R Y A Feed regulator screw 1
8 991005008 [ISZIEE 5 Spring 1
9 991005009 1EEh4Y Feed adjustpin 1
991005010 EFERTESL (0-5) Needle distance knob(0-5) 1
10 1991005010-4  |%FEETEHL (0-4) (Needle distance knob(0-4) 1
991005010-7  |EFEEJEHL (0-7) Needle distance knob(0-7) 1
11 S074762818 B EE HEA AR 4T Screw 3/16x28 L=18 1
12 991005012 i% ST Rocker shaft connecting rod 1
13 991005013 % T4 ‘Walking foot long pin 1
14 |S083574004 |l kfaynesT Screw 9/64x40 L=4 1
15 991005015 A EAT Connecting rod 1
16 |991005016 BRI A OB R Rubber ring 1
17 1991005017 PR AR RE A Feed reverse spring 1
18 991005018 P4HEIES E-ring 5 2
19 991005019 1332 ) 1 A 204 Feed reverse arm asm. 1
991005019D |52k} A LA R 4T Feed reverse arm asm(Big needle distance) 1
20 991005020 53RN IRET Screw 3/16x28 L=14  [Feed reverse arm screw 1
21 (991005021 e Spring 1
22 991005022 TR B ML AR ‘Walking foot short pin 2
23 991005023 KA Z) M Connecting link long pin 2
24 991005024 Jd 2B Connecting link short pin 2
25 1991005025 YR Feed adjust link asm 1
26 1991005026 SRR L A Adjusting link fulcrum shaft 1
27  |S125952807 JEAT RN K] Screw 15/64x28 L=7 2
28 |S123574004  |EAFAIRAET Screw 9/64x40 L=4 2
29 991005029 R Tl Feed bar shaft 1
30 991005030 A% A Fiby e FH Y e Retaining ring 1
991005031 A Fedd dog 1
51 [991005031H AT (RN IHET) Feed dog 1
991005031D  |i%Ai 4" (CREFE/BHES ) Feed dog 1
0303D IEAT T KRR/ 3HEZF ) Feed dog 1
32 |S073184406  |3%An F h24] Screw 1/8x44 L=6 2
33 991005033 AR Feed bar asm 1
991005033D |4 HEFE(KERD) Feed bar asm 1
34 991005034 FR B JRE S AN B Adjusting link spring guide 1
35 S094374005 S AV K [ BT Screw 11/64x40 L=5 2
36 991005036 Fr 3 ¥ 5 AR Feed spring hood 1
37 991005037 A4 Feed rocker shaft 1
38 991005038 AT A ‘Walking foot middle pin 1
39  |S073574006 AP A IR AT Screw 9/64x40 L=6 1
40  |N217142805 6 F AT AT R B (Nut 9/32x28 1
a1 991005041 WA AN Feed rocker shaft crank 1
991005041D  [i%Ai Al CRKAHERTSmm ) Feed rocker shaft crank 1
42 |S074762816 AT IR IEAT Screw 3/16x28 L=15.5 1
43 991005043 a7 JE it Lifting rocker asm. 1
44 |S074762814 HBA )5 %] Screw 3/16x28 L=14 1
45 991005045 T8 A EAT AT B ET Hinge screw 1
46 991005046 EeZ il Feed driving shaft 1
47 991005047 A% A Fil Y sl Thrust collar asm. 1
48 S126354006 AT Y P R AT Screw 1/4x40 L=6 2
49 991005049 XA Fh T A Feed rocker shaft bushing 2
50 |S074374007 | ERANRRAT Screw 11/64x40 L=7 2
51 991005051 FE A il £ R Retaining ring 1
52 1991005052 FHE CF AR Feed bar crank asm. 1
53 S074762814 F U] Screw 3/16x28 L=14 1
54 991005054 HBF X Driving shaft crank asm. 1
55 |S074374011 IEZp e 1a) Screw 11/64x40 L=10.5 1
56  |280005056 {8132 4R T 44 Reverse feed control lever asm. 1
56-1 [991005056-1 Rubber ring 1
1
1
1
1
1
2
1
1
2
2

62

280005062

B FIN 1R 02 a1 5

il Seal

6. @)L EAT

THREAD TRIMMER COMPONENTS




6. 3 Y124 THREAD TRIMMERCOMPONENTS

9. JEEERLE

OIL LUBLICATION COMPONENTS @'13

9. JEM#R4 OLL LUBLI CATI ON COMPONENTS

11. A Zhda A (R E D

AUTO LIFTER COMPONENTS (External)

133 &4 THREAD DRAWING COMPONENTS

11. A3 ERAM (4hER) AUTO LIFTER COMPONENTS(External )

5 B B G H/E
Ref.No. new part No. Part name Name of parts Qty Note
1 280006001 Nzh J)%8 Lower tool rest 1
2 280006002 TzhJ] Under the knife 1
3 [991006003 FEY I AT Screw 2
4 280006004 ikt Upper tool carrier 1
5 |S074374035 by T RAT Screw 1
6 [S047374035 BV AT Screw 1
7 280006007 JIBE AR Tool holder plate 1
8 [M050300507 T HRIRET Screw 3
9 280006009 NBhJIBRENT Lower tool carrier rod 1
10 [280006010 Bh JIBRERT Upper movable knife rest connecting rod 1
11 280006011 TR T 52 ST MR ET Axial screw 4
12 [280006012 Y JI9K 5l ke Thread shear rock arm 1
13 S094763214 IR%ETSM3/167x32 L=14 Screw SM3/16x32 L=14 1
14 1280006014 IR AN LE B Positioning block 1
15 1991006014 B Spring 1
16 |S124374010 HRET SMI1/647x40 Screw SMII/64x40 1
17 1280006017 IR ES Axle sleeve 1
18 (991006018 IX ) e Short bush 1
19 [280006019 1) 718K 50 ARk Cutter crank shaft 1
20 |S073574005 BT SM9/64”x40 L=5 Screw SM9/64x40 L=5 1
21 1991006026 5 i Spring cover 1
22 1991006027 P26 R 5 A Spring 1
23 S144374008 25T SMI1/647x40 Screw SMII/64x40 1
24 1991006030 Bk Rool shaft assy 1
25 1991006028 P2 ™ & Hh A g - Thread shear rock arm shaft 1
26 [991006031 [E SN Nut 1
27 1991006033 il E6 Retaining ring 1
28 (991006034 LR R A Magnetic plug cushion mat 1
29  |280006029 1) JI8R zh % Thread shear shaft 1
30 [991006039 B REM4 Nut M4 2
31 991006048 #JE4.5x8x0.5 ‘Washer 4.5x8x0.5 2
32 |S075952815 H2%] SMI/47x40 Screw 2
33 1991006040 VBTN SR Magnetic plug cushion mat 1
34 1991006035 I LRk TR Magnetic plug pin 1
35 991006036 HZRESMI/47x40 Nut SM1/4x40 1
36 (991006037 Hp Washer 1
37 1991006044 By AL Electromagnet 1
38 280006038 JEH Plate 1
39 [S075952815 IBET SMI/4”x40 Screw 2
40 (280006040 4yek 1
41 (280006041 B2k 5 Thread shear cam 1
42 991006020 P18 Pole 2
43 |S156354010 H2%T SM1/47x40 1=10 Screw SM1/4x40 1=10 2
7. HBhEILE A
AUTOMATIC REVERSE FEED
COMPONENTS
1
7. B ShEISE SR AUTOMATIC REVERSE FEED COMPONENTS
= - 1] 47 Bk o L o
Rizﬁ ne\ihp%l: No. Pa:f n/Fame Name of parts thyi I?\T&(:tt
1 991007001 [EPEEIE SIS LS Reverse feed switch asm. 1
2 991007002 SRR EE S v gl Reverse feed connecting shaft 2
3 991007003 H Sh 58| 283 AR 4ET Reverse feed connecting shaft 1
4 991007004 R R Nut 2
5 991007005 {51 4% HhAn Connecting arm 1
6 991007006 51 2% A IR E ] Connecting arm screw 1
. 991007007 151 i@%’i/ﬂl’{ﬂ ( 57mm) Reverse feed connecting link 1
991007007D (R GRS CSEAT ORER,, KEFE ) Reverse feed connecting link 1
8 991007008 15 48 52 05 Y [ E-ring 20 1
9 991007009 o Washer 16x24x2.6 1
10 [991007010 R Y Rubber plunger 1
11 991007011 EREY R E-ring 4 2
12 991007012 {8 G440 e Plunger arm pin 1
13 991007013 51| 4% v fod Ak Reverse feed magnet asm. 1
14 S075952812 v Ak % [ & T Screw 15/64x28 L=12 2
15 991007015 ST 5 A7 Plunger spring 1
16 991007017 4 E-ring 1
17 991007018 SR G Pin contact 2
18 991007019 SR ‘Washer 2
19 991007020 PR Spring washer 2

8. HTFLAEE G ELECTRONIC
CONDUSTOR HOLDER NEEDLE SELECTION
BOX COMPONENTS

-~
-~

8.HL T2k 28, #4HEFF ELECTRONIC CONDUSTOR HOLDER NEEDLE SELECTIONBOX

COMPONENTS
175 B # el B
Ref.No. new part No. Part name Name of parts Oty Note
1 280008001 L A Needle selection box asm. 1
2 280008002 Bt Needle selection box 1
3 280008003 Hi 2k 2-core cabtyre cord 1
4 280008004 |44t Contact pin 1
5 S154374005 |4t e wg%T Screw SM11/64x40 L=5 2
6 991008005 HE - e £k B A A1) Electroni conductor holder asm. 1
7 991008006 |44l Contact pin 1
8 S124762806 | 1= Je 2k 2 ] 5 iR 4T Screw SM3/16X28 L=6 1

5 B EXS Hoat ek
Ref.No. new part No. Part name Name of parts Qty Note
1 991009001 [yl Oil sight window 1
2 991009002 | & 04 & Rubber ring 1
3 991009017  |Zesk e UK AN HEHELT Screw 2
4 991009016  |Zek 2sukzhit Bobbin pulley 1
5 280009005 | it Oil tube 1
6 991009003 Rt Main shaft oil tube 1
991009003B | ¥l isB Main shaft oil tube(B) 1
7 991009006 [a]3h i Oil return tube asm 1
8 991009008 vk il wick 1
9 S074762806  |[alyih s Jedz4T Screw 3/16x28 L=6 1
10 991009007  |[rl 3y e Holder 1
11 991009005 ] 9y i 3z Oil felt presser 1
12 991009012 W ERA Lubricating oil pump asm 1
12-1 991009012-4 |34 i 24T Screw D=3 1=10 3
12-2 991009012-5 |yh#E i Lubricating oil pump cover 1
12-3 991009012-6 | yhiZE H-#E 4T Oil pump impeller cover 1
12-4 991009012-3 |z it-%¢ Oil pump impeller 1
12-5 991009012-2 |z 4 Oil pump 1
12-6 MO070300508 |3 % 2oz sy Screw M3 L=8 3
12-7 280009012-7 | FHhfikuhss Hook driving shaft oil tube 1
12-8 991009012-7  |[] ik Plunger 1
12-9 991009012-8 |1 2% Plunger spring 1
12-10 991009012-9  |ff:ZEM24T Plunger screw 1
12-11 991009012-1 |y ZE 22t Oil pump installing base 1
12-12 991009015  |{t v/ 3L Rubber joint 1
12-13 S074374010  [yhZE 24T Screw 15/64x28 1L=12 2
13 991009013 |3l 42 i e g4 Oil pump support,large 1
14 280009014 JERR [P Rotary shuttle return pipe 1
10. JHEL AR 01L RESERVOIR COMPONENES
10,7 2#B4F OIL RESERVOIR COMPONENES
S5 B ER iy K SER
Ref.No. new part No. Part name Name of parts Qty Note
1 280010001 W A Oil reservoir asm 1
2 991010016  |#RYAFEBH: Knee pan plate asm 1
3 991010020 PR AT Knee pan plate support 1
4 M190601012 |43 24T Screw M6 L=12 1
5 991010017  |EEHFTF Knee pan upright shaft 1
6 991010019 PRI Knee pan plate 1
7 991010016 PR Knee pan plate cover 1
8 991010010  |Er&hFEask bz Screw 2
9 991010009 6 I AT 23k Vertical shaft fitting arm 1
10 280010010 |44 s 434+ Lifting the foot shaft connecting rod 1
11 280010011 |4 Hs 4 T 1 42 E-ring 10 1
12 280010012 [ X Jr) it A 5 Spring 1
13 280010013 6 s BEIX ) Hh AR Knee lifting rotating arm 1
14 MI120601030 | X fi] i BAS U 45 424 ) Screw M6 L=30 2
15 N210601006 |3 i gH 75 [ 37 8 b Nut M6 2
16 N210601006 X |a] 75 £F Nut M6 1
17 M190601018 | X Ji] il i4T Screw M6 L=17.5 1
18 280010018  |whizkz Floating oil 1
19 280010019 VHI 2 B8 A 2R Oil pan gasket 1
20 280010020 |y e s 0Oil buoy base 1
21 S093574010 |3l b Jic Je [ s 4T Screw SM3.57 L=10 2
22 MO090400708 |43 1] 5 ey Screw M4 L=8 2
23 280010023 FE He JEI B 75 T AT Knee lifter push rod 1
24 280010024  |fissk [fil s 24T Screw SM4.76X28 L 1
25 280010025  |fhik Magnet 1
26 280010026  [F4yhHR Oil baffle plate 1
27 M180601040 |31k AL HRET A Screw 2
28 280010028 [iSE DS Oil supply joint 1
29 280010029  |[ml sk Return oil joint 1
30 M180601020 |ih#k 2324 B Screw 2
31 S094374012  [WhifL 2R ETC Screw 2
32 280010032  |fl:uhiz4T Screw 1
33 280010033 [HEsdz 4T st Sealing ring 1
34 MO090200406 |3yl I 2% 2 LB AT Screw 2
35 280010035 [NV AF CEEZRD Oil sensor 1
36 280010036 |44 H JHiFAY Pin 1
37 280010037  |4A Hs k4l Lifting foot shaft 1
38 280010038 MiESY Oil pan 1
39 280010039 R 1
40 MO070400705 [1g4T 1
41 280010041 Hfg iﬁ‘—li I iji ‘&" 2 R) 1

EE] Wik B ol I
Ref.No. new part No. Part name Name of parts Qty Note
1 991011001 J5 BB After the shutters 1
2 991011002 |5 Bl B H The shutters pad 1
3 S095952812 |5 BRI AT Screw 2
4 N210161504 |44 1 Az 1) Nut 1
5 991011005 A6 S AT AT FRAS B2 Lifting lever limit plate 1
6 991011006 |44 IIFLAT B R AR 4T Screw 1
7 N215952803 [z} Nut 1
8 991011008 6 AT AT 5t s Lift the lever to drive the crank 1
9 S184762812  |W&4T Screw 1
10 991011010  |#frHa4T Screw 1
11 991011011 Fh S AT A% B4 Pink 1
12 E320501008 |3 Circlip 1
13 991011013 6 M S AT AT AT Lever lever after lifting the foot 1
14 991011014 W&} Nutrition 2
15 991011015 6 M = Presser foot collar 1
16 N220450805 |34 ) Washer 2
17 MO070400705 |#24T Screw 2
18 991011018  [phpn shield 1
19 991011019 g The slider 1
20 991011020 Fh s AT AT B A The crank 1
21 E320801610 |3 Circlip 1
22 W220951810 [#f- ‘Washer 1
23 991011023 MES) Oil seal 1
24 991011024 WRET Screw 1
25 991011025 FA 4k 422 S Fork type connector 1
26 E320400908 |3 Circlip 2
27 991011027 6 s S AT AT 3K 5h Lift the pin drive shaft 1
28 991011028 44 Pin 1
29 991011029 AT Screw 1
30 991011030 e IRARAE Security label 1
31 991011031 2R Nut 2
32 W220681910 |y Wasker 2
33 991011033 F6 R S s 2k electromagnet 1
12. B3 EMAL (BEFD
AUTO LIFTER COMPONENTS (Built-in)
1
12. A s ERERA (B ) AUTO LIFTER COMPONENTS(Built-in )
L] B % Name of pars B | ik
Ref.No. new part No. Part name Qty Note
1 280012001 HH Ak 4 A Electromagnet assembly 1
2 280012002 EER 2R U R Electromagnet connecting rod 1
3 E320501008 |EF-5% E-Circlip 4
4 280012004 R Connector pin 1
5 280012005 THAT Push rod 1
6 280012006 |34 & kS FLFE Lifting lever link 1

13. $RLEFRAF

THREAD DRAWING COMPONENTS

J¥ Bl % FR i P4VE
Ref.No. new part No. Part name Name of parts Qty Note
1 991012001 PREE AL Wiper asm. 1
2 991012002 PRE S BE ST ‘Wiper cover 1
3 991012003 |4k ok 7o L [ s 4T Screw M3 1
4 991012004  MLahtbhfrissT Hinge screw 1
5 N213574003  [HRE] Nut 9/64x40 1
6 991012006  |JRLALBIH Wiper link A 1
7 991012007  |$kkhiit Wiper link B 1
8 991012008 Ee ! E-ring 1
9 991012009 P AT 4 R AT ‘Wiper link B,hinge screw 1
10 991012010 AL SRR T ‘Wiper hinge screw collar 1
11 991012011 A5 AR ST AT B Wiper spring 1
12 N214374003 | ki Sl sr 12 1) Nut 11/64x40 1
13 991012013 BRI A Wiper rubber A 1
14 991012014 R0 H 3 ‘Wiper rubber B 1
15 991012015 PR & vk el A ‘Wiper solenoid 1
16 991012016  |fL5h4Y Wiper solenoid shaft 1
17 991012017 JFoe Power switch 1
18 991012018 Seek Electric wire 1
19 991012019 S 2-core cabtyre cord 1
20 991012020 PR EL A Wiper base asm 1
21 991012021 AL BN 58 v He ‘Wiper link collar 1
22 991012022 HH RGBT Screw 3
23 991012023 Fhidt pin contact 2
24 991012024  [3RZE4T Wiper 1
25 S073574005  [FREAT S [HI84T Screw 9/64X40 L=5 1
26 991012026 PREGAT B[ Wiper collar 1
27 991012027  |3R2k UK &%k bl E-ring 1
28 991012028 PR LX)l ‘Wiper driving shaft asm 1
14, i 2R ZE VBT THREAD STAND COMPONENTS
T e T T T T T T
o
10|
C— o
, me —12
[pa—
e
=
20 —
18—
L
1453 £RZEER4E THREAD STAND COMPONENTS
= e 0 R it
RE:‘.I\‘I,O. nevj;hp:nJNo. Part tfame Name of parts Qttiyd Iflﬁoltz
1 991013001 ik 2% B s Ak Thread stand asm 1
2 991013002 2R A 5 A 3 Spool retainer 2
3 991013003 LRALET Spool pin 2
4 991013004 LR AR Spool rest cushion 2
5 991013005 2R Spool rest 2
[3 MO090601016 |2k Zail 2k JedzisT Screw M6x16 2
7 991013007 o SURS 5 Thread guide arm joint 2
8 991013008 LRAEHT TR § AR Spool rest rod rubber cap 1
9 991013009 S SURs Spool rest arm 2
10 991013010 ZRBAT Y Spool rest rod upper 1
11 991013011 sk Spool rest rod joint 1
12 MO090500814 |3 04Tz LR 4T Screw M5x14 2
13 N210500805 |z r sl 1y Nut M5 2
14 991013014 RN R Y Spool rest rod lower 1
15 991013015 |3k &k gl Thread guide 2
16 991013016 ZR A AT o R Spring washer 2
17 991013017 |24 i 1) Nut M5 2
18 901013018 |24 B fry 25 ] i Nut M6x1.5 1
19 901013019 |28 25 47 5[] it £ 445 ] Washer 16x30x2.6 2
20 991013020 'L (] R R e SR A ] Spring washer 1
15. B4
ACCESSORTES
7
Jan
10
VLIS il
v e
=
<
6
_ - _ .
S b E Loy
® d — =
& = > éﬁﬁ a
g\)’ 16
o 15
~17
15.f#4 ACCESSORIES
¥ i % T BoE | #iE
Ref.No. new part No. Part name Name of parts Qty Note
1 991014001 W34 2 4H A4 Machine hinge plate asm. 2
2 991014002 WLk R 5T Nail 4
3 991014003 MLk 3% 224 Jrs Machine hinge plate 2
4 991014004 [N Screw driver,large 1
5 991014005 w222 7] (vh) Screw driver.mendium 1
6 991014006 1222 7] (/) Screw driver.small 1
7 991014007 R Bobbin 2
8 991014008 Bk Macgube head cover 1
9 991014009 WL A Macgube rest cover 1
10 991014010 AR EBAE Oil reservoir asm. 1
11 991014011 MLEF DBx1 #14 Needle DBxI1 #14 4
991014011H |HLEl DPx5 #21 Needle DPx5 #21 4
12 991014012 Bl e H#(A) quakeproof washer A 2
13 991014013 B 5 #(B) quakeproof washer B 2
14 280014014 |15 Instruction book 1
15 280015015 Pk oy speed controller 1
16 991014018 a3 2 e R AT speed controller screw 3
17 991014019 Pk gs b AT speed controller pull rod 1
18 280015018 EasEin Tray 1
19 280015019 H A 2B e T SCREW 6




